
1f,'- Sf:NTRONIC' 
INTERNATIONAL 

LEADERS fN ACCESS CONTROL FOR OVER 35 YEARS 

P.O. BOX 815 BRUNSWICK, OH 44212-0815 
PHONE: 330-225-3029 FAX: 330-225-3009 

PARTS LIST F ")R MODELS 
T80-780T-T90-T90T 
NO. [ CONTROL SYSTEM 

---,-.-. 

4-01 CAM

4-02 CAM FOLLOWERS
4-03 COMPRESSION SPRING
4-04 GEARED PAWL
4-05 PAWL SPRING
4-06 SPRING PAWL
4-09 SOLENOID/SPUR GEAR
4-10 FORCE SUPPRESSER

4-11 MICROS WITCH
4-12 PIVOT SHAFT/COUPLING
4-13 HOUSING-CONTROL HEAD
4-15 SPRING CENTERER
4-20 HEX BALL BEARING 
4-22 J-LOCK ANTI-BACKUP I WAY
4-23 J-LOCK ANTI-BACKUP I WAY /SOL
4-24 J-LOCK ANTI-BACKUP 2 WAY SOL.

TOLL-FREE: 1-888-225-3029 

9/14/99 

PCS. UNIT COST 
I 
2 
2 

1-2
1-2
I 

0-3
I 

1-2

I 
I 
3 
2 
I 
I 

I 

COMPLETE CONTROL HEAD ASSEM. UNIT COST 
MANUAL MECHANICAL CONTROL 

WITH ONE-WAY ELECTRIC CONTROL 
WITH TWO-WAY ELECTRIC CONTROL 
3AMP 24VDC POWER SUPPLY 
P.C. BOARD (ONLY FOR INTl2)
STATUS INDICATOR LIGHT 

NO. MAIN FRAME 
4-25 MAIN FRAME 9T80/T90) I 2X65.5"

4-26 MAIN FRAME(T80/T90T) I 2X96"

4-27 CROSS FRAME 6' x48.75'
4-28 " " 6"x2 I .25' 
4-29 " "(T80T/T90TO 6"x56.5"
4-30 FRAME COVER 4.5x 12x 65.5"
4-3 I FRAME COYER 4.5x 12 x 96"
4-32 WING COVERS 2x 6 x 21.5" 
4-33 #8 x ½" PHILLIPS HD SCREW 
4-34 3/8"-16 xl.5 HEX HD BOLT 
4-35 3/8" -16 HEX NUTS, PL TD 
4-36 3/8" FLAT WASHER, PL TD
4-37 3/8" FLAT WASHER SPLIT
4-38 ¾" FLAT WASHER
4-39 ¾" INTERNAL TOOTH WASHER
4-40 CENTER BARRIER FOR T80T/T90T

NO. BOTTOM BEARING ASSEM. 
4-64 LOAD RUNNER BEARING
4-65 HEX BEARING EXTENSION 
4-66 BOTTOM BEARING DUST COYER 

PCS. 
l 

Ix 1.2 

1-3
2 

1-2
I 
I 

2-6
2 

16 
16 
16 
16 
5 
5 
I 

I 

I 

I 

UNIT COST 

UNIT COST 

0 

0 

QO 

0 
4-22
lt-2)
lt·21t
0
0 

CONTROL.HOUSING 

4-03


